e

@FE & (W/\«17)

JISG3444 3fESTKS51

o — A R SR (4866 X 24)
(F7A9%F) 5 =JISH8641-HDZ40 (¥ E400g /il L)
JRE 3| YA
0.7M~6.0M
E & F kg
6.0M 16.38
50M 1365
45M 12.29
4.0M 10.92
35M 9.56
30M 819
25M 6.83
20M 5.46
15M 410
1.0M 2.73
=TAC v
B — iR R AR JIS G3466STKR400
AL BRI A v ¥ JIS H8641FKT°JIS H9124
(FTAvF) A =]1IS H8641-HDZ40 (ft#&E400g /il L)

60//34 7 (B - 1 ) RSB

O-60x60x23 1.0M~4.0M

60

M%) ~4.06kg

Fo | 100AYa4 b | Bl | 28k

f

-}

WE—AVIOED DG TOEMAART

100/554 7 (Bl - @Y REH)

O -100%100%3.2 1.0M~4.0M

100 M&h /9 52k

mf | W00ARAHERS 7 7

¥4 Z| 10000x486¢ | T | 25kg




W1

o,
CUSTOMER:

CACH = - AP

()

o

MO& | s

SPECIFICATION;

STK~=5 |

HEFERE 4
MANUFACTURED ON

X 5

i Pk

T, NJ(,

b«»lr,a

MANUF/\GTUHEH S TE°f CEHTIFICATE

i

% . B

. DATE OFINSPECTI{)N :

I 3 #fr
REF. No,

mfzé?

o~

Hp : %ﬁ%ﬂm@@ : _}{/‘Q
DAIWA.ETEE‘]; TORPOKATION

Iwopev‘ﬂmﬂ

CHARTMENT

" oy idesaimel Hdo:uy E?B§""11F' 28-1, Suhomachi
Mmm}-Ku Duk:. 5420 Jipan ;

4 AR
0T Mo,

B &
DIME

ot Pala
LY - g

NSIONS

mn

| 8 &
QUANTITY

Pes

® B
WEIRHT
&}] 5

SRR (

5 *MB&H‘)

TEHSILE STF{EHG TH TEST

kg{nm

5% EE%EE

s | EL. .
Kgram® =i

_ﬁ!,U‘

T
IES Y

-BEND

- TEST.

Trsm

o E-
FLATTEN|

| maﬂ:sz

3k
m&{-m

A |

GUDGAL
mspgc
TION: -

At

S
GHE.MIGAL cowosmoN %

i X

XIDO

Sl
X100

Mn

%1000

S

%1000

s

REMARKS

20

0714
0714
074

0741

0714
0743
0706
0705
0713

48,

4 8.
48,
14 8,
48,

62
. BX2,
. BXR
. B
6% 2,
52,
62,

Bx:

4%1000
1R1500

£x2000.
£x2.500

4%300 ¢’

4%3500
46000
2. dsed 500" |
62,

%5000

X100

500
500
500

. 500

800" .
500

800

300

"800

53

1038

153

53
0% |
53

53

52 |,
D

85
33

LR

. 32 :,

esa b
e
1)

wosw e wowe W W W W

{1
b A A

e
; .'-' ::' 1"]
11

1 7

(87

.I... 973_
“187

|81
81

87

|81,

Lhwep
14
17 |
18 .

17"

18
o 18
I8

15

0 . @ ® W @ o ©




5= 8 ndioa)\2 L'l

WA TLHA XEEIRTSY CORPORATION

=l M "\—ﬁ-—“-—n- J....m

SR T

Ta.d, ﬂqa:r;g m swt, ‘I.‘m.u ng T_ndnmt:m.l mmtn

Cmrt:d_fimta Ha.

P91-037

" Fring Lan,g Ness Derrdbsrdes - EnT Izmg .
fe, B i 71, 'éﬂéi;f Date ;AT 05 1591
pplier ; : {:fsau‘f PEX %;\.__;5’59‘1 ﬁﬂ:ﬁ i S
- R ' tien '
wder Fa. prodict  Tubylar gtajel Sci.fdfclds | Sp@ciﬂiﬁ o
. vzm:.z :
3 . Hot Dip® Hot Dip : JI3 KB641 HDLI5
Size of = Jxrticle o .Qﬂan’c-.’x.’::'y' fydrottatic ] Sur fm
narge NHo. y Y . | moral’ ,Caimu'ated' Rsteal Tzt &
oy Thickoess | Uit Lengtd fuB‘””hM"'L -.quu;ffaz |-, Lengtn Belght | - Nedghe | ,

a MM v MM . M 0 ] R ' iﬂ KE-’ . iﬂ, m. o K_g/cﬂ;_]z 0 iKIJI'a‘.ZUiQD
7PL0A~1360. 48.6 2k 4,000 4,000 43,600~ GoaD
TP104) ARG " n 5,000 7,009 27,200 GoaD.

b
Cow
m:mnic:a;g. ..'Ccﬁxﬁmxi‘é:ft‘mh reniile Test "‘1 Dﬁscriptian of Test: Hot-Dip Zinez Coat Test
yarge Na. : e e T A et '
S Y T I N A B o i e P e e
X0 | x 300 | x 100 |x1,00071,000 * |TEEER LG 'm?mz g mmse | desy | st ) Test

IPLO4~1368 L6 1 ep’ | LY 13 56 | 84 1+ Goga WA 52Bg/mt | 4 Diwes

! : . o ML 425g/md GOOD
TBLDA=LA4DB) L6 1 94 17 12 56 24 GOCD " "

) . »
]

Wiy lmmtq et tACT that tkm mmrmt %Snacrlbad lmmin ban boen mcr 1n o By B
bt ad i s w18 s Virss L Bl R vt 'ubcrm apcci!"lc:ntian AndFalad dbh thies: mnﬁmmm call:tl By
CoE by the mhepfe orde and 4o thet vhich B3 been tested to tle satisfacticd
of Tho Imspactor.

Innj}ﬁm.éx:i Dt - ;




B M 3o R1Sas?

B ok LW =

MILYL INSPECTION CERTIFICATE HYUNDAI HYSCO

wk - T RS B ST 3 6ls MO0

IS B & APR, 30, 2001, E432.4000 LSRN BIALT = 4385, YLREn-DaLad, 300-K1, \ESaX, YnfEh
TEL 5 (052)282-DL14
w®ogh Ay BY TR (052)2E7-B914
# 4 © B R W STEEL PIPE HEH xS IEG 1 6 LTI BB BT M [EN-0ET
SEDUL OFFIC_, - . T/, MIRTO- DONG, CHINIG-)1, STOVL, KREA
S W% @ 218 6 2444(STERLO). TEL 5 (OLI355-0500
. ER ¢ Lo | 1751035
[ a|e | K| 5% 5]&]E ; ' = ' 21 |
EL T8 v (LY n|3|H wd,attn I mRn fo & 58 A=) Ha.
7ok e | F || e B| S | .
ol K # ﬁi?ﬁmﬁﬁﬁ/‘ﬁmgugmg Er| #im '
PMoEx s Y a ) 0 = R . N ey EI A N .
| (Rl 2| T xR Ry | XK e -t ok (Wind e ¢|st|ka|m|s|oalucr|ual vy
B[4 (4w (R)e|n o
L & i i L s | s _
i 1?} 7S 4 Ma % Bl |® oret | B |2 w ) 2¢ud : |mn 2 3 2 |
GUER [HR| A8.6 X 2. d60mm X {000 | 40,000 | 105,20 | o 3862 - 461 537 | 2 4| L [es |14 |1t ] [
GUPE |42 48,6 % 3.400my X {,500f | 3,000 | 35,508 c|e 364 . w60 | 54 o3 AL |s|n|e '
GWWE || 48,6 X 2. 4oty X 5,000 | 500 | 5,750 e 360 | 48 33 a | Ljo)|13f7T
JGVPE || 40,6 X Z.40fms > 5,500 | 2,000 | 74,830 'REERE s 05 | sy = 1)1 ]a]H]s :
GIPE |ub| 40,6 X 3,400m0 X 6,000( | 5,000 | 94,500 5| G 360 Y 5LE = 3| 1iszlis|n I
TATIL~> 75,000 | 314,785 : ] i

W1 Yypa of plge End WL
hibTock
Mialwadeal RiRaraval Vocnkeh
LiPuteedud Qi Leg Coutlony

Vi¥armith

:pf Coauiry
Criomdtar Coetlog
Aslsphedt Oogbleg

Egrlaln Bnd Squara~que
Derfevel Bd
TE:Throad Bra

TEThread Cupling

el fed
Sl End

Wilictaulie dolnt

¥ 71 EHornined Moce DR ODiDutxdls Diemter = 1 Calk MR Hnro, [ach) ¥ 4 Oalt H{teter, [reac, Tilnen
M § Gl W6 Vel & Disankn Test HEEE
M4 Hald bostiliry Teeo TERIEST BEE:EH % § Meestructive Inst RIESHE ¥10 Drife Text AESEECLL

11 Plarig Test STLRIFRR | Rl Crosh Jest REEZ Z13 oo Plaktening Tat Il_;‘llﬂ!@. X4 Hent Yreatomd: BREN(T)

15 01 Basg Mawml BHIE A6 W Kale Bart BB 17 8! Host(ladle)hoalyzis MIRBE. P2 Yindvee dmycic HE DT

W7 Plstieafns or Bendig Tast ~ATE REAMFCR

s

SURVINNOR

- ER EXSUESTROMES T TR A
EORRAHEARLTHAZEERVILE Y

U G Tew

HERKF~- 0B

|

HPg - B30l - (22 - OLT

HIUNDAT Weco o _ |0 x w0



Hun s Wl T o / MR A
CERTIFICATE NO.  : 7500417 PAGE 10f1 - AE. g m ’j\—g f\ & U OFOI-—-—l—T—:BU\!'
P = o O HYUNDAI HYSCO
DATE OF ISSUE. L 2007-05-09, WE
el MiLL'S INSPECTION CERTIFICATE 2IRD  FMBRA ER IS 265RIT 683-010
CONTRACT(/O) NQ, - 200008766 2w I {ULSAM PLANT)Y @ #2685 YUMPO-DONG, BUK-KU, ULSAN.KOREA
By : SUSToner  * KENZAI KOGYD CO., LTO. TEL:82-52-280-014, FAX:02~52-287-8916
COMHODITY : ERW. STEEL PIPE NEMSD NEM PYR ANE 837-36H X DS0I3EHS 135-000
HaEn 2 (SEQUL OFFICE) |, LANDHARK TOWER ?JG?-}-SG, EEOKSAM—DONG.
SPECIFICATION : 448 GARNGNAM-KU, SEQUL, KOREA
IGATICN A dralaiand) TEL:92-2-2112-81 14, FAX:B2~2-775-7085
2 Al CHAR
22t hI B TENSILE TEST 204 (%) ,MFAEIT Tgésr COATING
AUAE (@aga Lenqih : 2 INGH) CHEMICAL COMFOLITION (v TEST
ma | HYDAO~ . - -
: Al i STATIC = e
TE;E DIMENSION c;u#ra =3 TEST pEds o ) WP ma ] s U
L SI% % S0 x 20 ouAtl |weigHT NYUS | paye | JENSIE | U os | xR} wmw | oaua | e
En | (OUVDIA % THISK % LENGTH) HEATNO. | “yicLp | STRENGTH | & c & Ml P | s oulm | |Mot v ]| Time 4 |cEQ NESS ABSON- | cieam | WEIGHY [ DIP | sk
STRENGTH 1e BED | “iea | OF ZINC | TEsT
#7{ET |y ENERGY COAT
kolut | 5 B
TR %4 ma | ipos) { (ko) xS Mpa % |18 100 %1000 %100 xlooo | HY | JOULE | % ol s | 5
EGFE|NB | 46.5) 2.400mm X 4.000M | 9,400 |{02.460 |. 424 | 515 32 7la |5l 428,00
600 | 6.530 428 | 513 3z 212 |ee|1a{s 420,00
700 | 7.630 400 | 519 a0 to |t |er|1e] s 42500
6,000 § 63,220 a2 | 517 a2 20| 2 {oalis]s 426.00
EGPE|NB{ 40,6 X 2.400mm ¥ 5,0000 | 12,600 { 17{,360 473 | 530 ez 211 {os)i6| 8 423.00
EGPE|NB | 40.G X 2,400mm X 6.000M | 11.500 {186,600 419 | 516 22 22{ 1 |89 {wm)|e 427.00
EG PE| 12| A42.6 X 2400mm X 7.0906 | 1,000 | §9.(n0 432 | 517 32 2012 |8 |i5)8 420.00
TOTAL = d1,600 | $58,510
HEAY " CvisuAL & , FLATTENING, BEND, R-FLATTEING FLARING : MONDESTRUCTIVE TEST P JGE T
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HOTE 2
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CERTIFICATE NO. 1 9100187 PAGE 1of1 j’l A — D:I A—I A % cl_:i EH OI'O I jul Ty e | ﬂ AI‘
e gl | [ | o f
A . 2010-2-17 L HYUNDAI HYSCO
DATE OF ISSUE. : )
Hergs MILLINSPECTION CERTIFIGATE 2A-2E SHZe A 27 HES 2658 K| 683-040
CONTRACT(P/D) NO. : 200026100 INSPECTION CERTIFICATE (ULSAN PLANT}  : #265 YUMPO-DONG, BUK-KU, ULSAN,KOREA
=o oo A TEL:82-62-280~014, FAX:82-52-287-0916
COMMODITY : EA.W. STEEL PIPE GusTomen | CHUO PIPE KENZAL CO.LTD HENSA HEA KET 285 28-68 7 137-904
HERH (SEQUL OFFICE) . 28-6, JAMWON-DONG,
S5PE CATICN H SEQCHO-KU, SECUL 137-5804, KOREA
CIFICA JIS G 3444(5THE00) TEL:B2-7-2112-8114, FAX:82-2-775-7035
22 AME =¥ E
PIZHALE TENSILE TEST shera (%) =
SBHAE {Gage Length : 2 INGH) CHEMICAL COMPOSITION R EET -qu‘gfg -
Bz HYDRO-
TvPe DIMENBION 2 | gz | T pazs | o HARD "
2 TEST & a .
o 2% x S = 2ol QUAN | weigHT wzvs | guye | TESLE | & M ae L
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] STRENGTH - 1) BED AREn | OF ZING | TEST
: =7 | HT po ENEAGY COAT .
Kgfe | 55+ B W
w1 | ®z =3 =4 trcs) | (ke #6 Mpa % | us X100 %1000 %100 xfo00 | HY | JOULE % ofn JE‘S w5
EGPE|NE| 48.5 X 2.400mm X 4.000M | 5.6800 | &3220 443 | 537 3t g1 |esjrols 423.00
eG PE{ NB | 48.6 X 2.400mm X 5.000M | 5,800 | 80,240 443 | 537 31 o] 1 jes 0] s 423.00
EG PE| NG| 48.6 X 2.400mm X 5.500M | 1,000 15,000 443 | 537 a1 19]1|egfio}|s 423.00
EG PE|NB | 48.6 X 2.400mm X 6.000M | §.500 | 24,600 443 | 537 a1 19f1 |salio] s 423.00
6.200 |101,680 234 | 544 a0 oo |1 |11 ] 7 427.00
EGPE|nB | 40.6 X 2.400mm X 7.000M | 200 | 47,190 443 | 537 31 to| 1 (@ f10] s 423.00 ,
TOTAL = 21,300 {301,930 ‘
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